
AmoxiClav-Denk 500/62.5
Film-coated tablet – oral use
Combination of penicillin and ß-lactamase inhibitor
Active substances: Amoxicillin + clavulanic acid
Package leaflet: Information for the user

Read all of this leaflet carefully before you start taking 
this medicine because it contains important information 
for you.

–– Keep this leaflet. You may need to read it again.
–– If you have any further questions, ask your doctor or 

pharmacist.
–– This medicine has been prescribed for you only. Do not 

pass it on to others. It may harm them, even if their signs 
of illness are the same as yours.

–– If you get any side effects, talk to your doctor or pharma-
cist. This includes any possible side effects not listed in 
this leaflet. See section 4.
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1. �What AmoxiClav-Denk 500/62.5 is and what 
it is used for

AmoxiClav-Denk 500/62.5 is an antibiotic consisting of the 
penicillin amoxicillin and the ß-lactamase inhibitor clavulanic 
acid.
AmoxiClav-Denk 500/62.5 is used in the treatment of acute 
and chronic infections that are receptive to oral therapy. 
Gram-positive and gram-negative microorganisms are 
possible pathogens whose resistance to ß-lactam antibiotics 
is caused by ß-lactamases, which are however sensitive to the 
combination of amoxicillin and clavulanic acid.
If there is a reasonable suspicion that the afore-mentioned 
pathogens could be the cause of a certain infection, 
treatment with AmoxiClav-Denk 500/62.5 can be commenced 
even before receiving the result of the susceptibility test 
(antibiogram).
This medicine is suitable for treatment of the following 
indications:
• 	infections of the upper and lower respiratory tract includ-

ing:
• 	middle ear infection (otitis media)
• 	acute infection of the paranasal sinuses (acute sinusitis)
• 	acute exacerbations of chronic bronchitis
• 	lung infection (pneumonia)
• 	kidney and lower urinary tract infections
• 	genital infections
Please note:
Treatment of pneumonia should be started parenterally, 
particularly for severe forms of pneumonia acquired as an 
outpatient.
Consideration should be given to official national and inter-
national guidelines on the appropriate use of antimicrobial 
agents.

2. �What you need to know before you take 
AmoxiClav-Denk 500/62.5

Do not take AmoxiClav-Denk 500/62.5
• 	if you are allergic to amoxicillin and/or clavulanic acid 

or any of the other ingredients of this medicine (listed in 
section 6).

• 	if there is a history of allergic reactions after using certain 
ß-lactam antibiotics (e.g. penicillins, cephalosporins), as in 
such cases there is a danger of allergic (anaphylactic) shock. 
Please therefore inform your doctor in detail about previous 
use of antibiotics.

• 	if you have in the past experienced liver problems or 
jaundice after using AmoxiClav-Denk 500/62.5 film-coated 
tablets.

Please inform your doctor in such cases.
Warnings and precautions
Talk to your doctor or pharmacist before taking 
AmoxiClav-Denk 500/62.5:
• 	in patients with pre-existing impaired liver function/liver 

damage. However, if treatment is still considered necessary 
after careful assessment of the benefits and risks, the 
liver function should be monitored closely. If the liver values 
deteriorate during therapy, the treatment may have to be 
discontinued. The liver parameters should be checked at 
regular intervals during treatment and up to two months 
after treatment cessation.

• 	in patients with severe allergies or asthma since such 
patients are more likely to respond with allergic reactions 
to amoxicillin/clavulanic acid. The possibility of a cross 
allergy with other antibiotics such as cephalosporins should 
be considered.

• 	in patients with severe gastrointestinal disturbances 
with vomiting and diarrhoea. Such patients should not be 
treated with oral amoxicillin/clavulanic acid since adequate 
absorption cannot be guaranteed. In such cases parenteral 
treatment is recommended.

• 	in patients with renal dysfunction. Your doctor will then 
decide how you have to take AmoxiClav-Denk 500/62.5 (see 
3. How to take AmoxiClav-Denk 500/62.5).

• 	in persons on a potassium-restricted diet. Due to the content 
of clavulanate potassium there is a danger of hyperkalaemia 
with stomach complaints and diarrhoea.

• 	in patients with reduced renal output (restricted diuresis). 
In very rare cases there may be formation of crystals in 
urine (crystalluria), predominately with intravenous ther-
apy. During the administration of high doses of medicines 
containing amoxicillin, it is advisable to maintain adequate 
fluid intake in order to reduce the possibility of crystalluria 
(see 4. Possible side effects).

• 	in patients with a bladder catheter. As amoxicillin may 
precipitate in the bladder catheter if present in urine at 
high concentrations at room temperature, a regular check 
of patency should be maintained.

• 	in the presence of viral infections, particularly infectious 
mononucleosis (Pfeiffer’s disease), and a certain type of 
leukaemia (lymphatic leukaemia). Amoxicillin/clavulanic 
acid should not be administered to treat bacterial infections 
in patients with these conditions, as there is an increased 
risk of redness of the skin (skin rash).

• 	Teeth discolouration can be prevented by carrying out 
intensive oral hygiene during treatment.

• 	The presence of clavulanic acid in AmoxiClav-Denk 500/62.5 
may cause a non-specific binding of IgG and albumin to the 
red blood cells leading to a false positive Coombs test. Acute 
life-threatening adverse drug reactions may occur during 
treatment with AmoxiClav-Denk 500/62.5 and treatment 
may therefore have to be discontinued prematurely, e.g.

• 	intestinal infection (pseudomembranous enterocolitis).
• 	severe, acute life-threatening hypersensitivity reactions.
• 	occurrence of (epilepsy-like) convulsions.
Long-term use
• 	As with other antibiotics, superinfections with resistant 

bacteria or yeasts may occur.
• 	Renal, liver and blood values are to be monitored regularly.
• 	AmoxiClav-Denk 500/62.5 is generally well tolerated and 

has low toxicity, as is characteristic for penicillins. However, 
during long-term treatment it is still advisable to monitor 
organ function on a regular basis as well as renal and 
hepatic function and hemopoiesis.

Children and adolescents
AmoxiClav-Denk 500/62.5 is not suitable for persons weighing 
less than 40 kg.
The elderly
Caution is advised when using in the elderly (aged 60 and over) 
and liver function should be monitored during treatment.
Other medicines and AmoxiClav-Denk 500/62.5
Tell your doctor or pharmacist if you are taking/using, have 
recently taken/used or might take/use any other medicines.
The effect of AmoxiClav-Denk 500/62.5 may be interfered 
with if co-administered with the following medicinal 
substances or preparation groups:
Other antibiotics and/or chemotherapeutic agents
AmoxiClav-Denk 500/62.5 film-coated tablets should not 
be combined with other medicines that inhibit bacterial 

growth (such as tetracyclines, macrolides, sulphonamides 
or chloramphenicol) since they may diminish the efficacy of 
AmoxiClav-Denk 500/62.5.
Probenecid (drug for treatment of gout)
Concomitant administration of probenecid leads to higher and 
more prolonged levels of amoxicillin concentrations in serum 
and bile owing to impaired excretion of amoxicillin through 
the kidneys. However, this does not affect the excretion of 
clavulanic acid.
Allopurinol (drug for treatment of gout)
Concomitant administration of allopurinol during treatment 
with AmoxiClav-Denk 500/62.5 may promote the occurrence 
of allergic skin reactions.
Water pills (diuretics)
Diuretics accelerate the excretion of amoxicillin/clavulanic 
acid, leading to a reduction of the active ingredient concen-
tration of this antibiotic in the blood.
Digoxin (content of various heart medicines)
AmoxiClav-Denk 500/62.5 may increase the absorption of 
digoxin in the body.
Disulfiram (medicine for alcohol withdrawal)
AmoxiClav-Denk 500/62.5 should not be used concomitantly 
with disulfiram.
Anticoagulants (medicines that inhibit blood clotting)
The tendency to bleed may be potentiated if special medicines 
that inhibit coagulation (coumarin class, e.g. warfarin) are 
administered concomitantly.
Hormonal contraceptives (“pill”) 
Amoxicillin/clavulanic acid may temporarily adversely affect 
the efficacy of hormonal contraceptives (“pill”). Supplemen-
tary non-hormonal birth control measures should be taken.
Pregnancy
Temporary reduced levels of estradiol (hormone) and its 
chemically related compounds were detected in pregnant 
women who had received treatment with ampicillin. This 
effect may also occur with amoxicillin/clavulanic acid.
Effect on laboratory examinations
The presence of clavulanic acid in AmoxiClav-Denk 500/62.5 
may cause a non-specific binding of IgG and albumin to the red 
blood cells leading to a false positive Coombs test.
Certain (non-enzymatic) methods for glucose determination 
in urine may yield false positive results.
Likewise, the urobilinogen test can be interfered (bile pigment 
measured in urine).
Other interactions
Diarrhoea and vomiting may cause reduced absorption of 
amoxicillin/clavulanic acid as well as other medicines and 
thus adversely affect their efficacy.
Please note that this information may also apply to medicines 
that have been taken recently.
AmoxiClav-Denk 500/62.5 with food and drink
AmoxiClav-Denk 500/62.5 should be taken at the start of or 
during a meal.
Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be 
pregnant or are planning to have a baby, ask your doctor or 
pharmacist for advice before taking this medicine.
There is only limited information available on the use of 
amoxicillin/clavulanic acid during pregnancy. Both active in-
gredients pass into the embryo/foetus by way of the placenta. 
No adverse effects of amoxicillin/clavulanic acid on the health 
of the foetus/newborn child have been identified after use 
in pregnant women. However, a single study in women with 
premature rupture of the amnion reported that prophylactic 
treatment with amoxicillin/clavulanic acid can be associated 
with an increased risk of necrotising enterocolitis in neonates.
AmoxiClav-Denk 500/62.5 should only be used during preg-
nancy if in the judgement of the doctor the potential benefits 
outweigh the possible risks.
Both active ingredients pass into breast milk. Use of 
AmoxiClav-Denk 500/62.5 is possible during lactation. How-
ever, diarrhoea and colonisation of the mucosae by yeasts may 
occur in the breast-fed infant so that in some cases it may be 
necessary to wean the infant. The possibility of sensitisation 
should be taken into account.
However, amoxicillin/clavulanic acid is permitted during 
lactation after appropriate consideration of the benefits and 
risks.
Driving and using machines
Amoxicillin/clavulanic acid has been shown to have a minor or 
moderate influence on the ability to drive and use machines.
The intake of amoxicillin/clavulanic acid may sometimes 
be associated with adverse reactions such as dizziness or 

epilepsy-like convulsions that may impair the ability to drive 
a vehicle, to operate machines and/or work safely. This applies 
in particular in combination with alcohol.
AmoxiClav-Denk 500/62.5 contains potassium and 
sodium
One film-coated tablet contains 12.3 mg potassium. To be 
taken into consideration by patients with reduced kidney 
function or patients on a controlled potassium diet. 
One film-coated tablet contains 15.6 mg sodium (main compo-
nent of cooking/table salt). To be taken into consideration by 
patients on a controlled sodium diet.

3. �How to take AmoxiClav-Denk 500/62.5
Always take this medicine exactly as your doctor or pharmacist 
has told you. Check with your doctor or pharmacist if you are 
not sure.
The recommended dose is:
The dosage of amoxicillin/clavulanic acid depends on the age, 
weight and renal function of the individual patient, on the 
severity and site of infection and on the suspected or verified 
pathogens.
As a rule it is the patient’s body weight that is the deciding 
factor for determining dosage even if this is not in accordance 
with the given age in individual cases.
Adults weighing in excess of 40 kg
They are given 2 film-coated tablets 2 – 3 times a day. The 
single doses should be taken at regular intervals throughout 
the day if possible; at 12 hour intervals if taken twice a day.
Elderly patients
You will also be given 2 film-coated tablets 2 – 3 times a day 
as long as there is no evidence of renal or hepatic impairment.
Patients with impaired liver function
If you have signs of liver impairment your doctor should 
monitor your liver function regularly.
If the liver function deteriorates during treatment with 
AmoxiClav-Denk 500/62.5, discontinuation of therapy must 
be considered (see 2. Do not take AmoxiClav-Denk 500/62.5). 
There is no special dose recommendation for patients with 
impaired liver function.
Patients with impaired renal function and dialysis patients
Please inform your doctor if you suffer from a kidney 
complaint. Your doctor will then decide if you may take 
AmoxiClav-Denk 500/62.5.
The dosage for adult patients with a glomerular filtration rate/
creatinine clearance of more than 30 ml/min is 2 film-coated 
tablets 2 – 3 times a day.
If the creatinine clearance ranges between 20 and 30 ml/min 
the normal dose should be reduced to 2/3, and to 1/3 in the 
case of a creatinine clearance rate between 10 and 20 ml/
min. If necessary the dosage interval may be extended while 
controlling the serum level.
AmoxiClav-Denk 500/62.5 is contraindicated in dialysis pa-
tients and patients with a glomerular filtration rate/creatinine 
clearance of less than 10 ml/min.
Please inform your doctor if you have a bladder catheter, as a 
medicine of this combination (amoxicillin) may form crystals if 
present in urine at high concentrations at room temperature. 
Please therefore ensure an adequate fluid intake during 
treatment with AmoxiClav-Denk 500/62.5.
Your doctor must be informed in case of severe gastrointes-
tinal complaints with vomiting and/or diarrhoea. Administra-
tion is not advisable in this case since adequate absorption by 
the blood cannot be guaranteed.
Mode of administration
Please take the film-coated tablets at regular intervals 
throughout the day with sufficient fluids (e.g. a glass of water). 
Please do not chew the film-coated tablets or film-coated 
tablet halves.
AmoxiClav-Denk 500/62.5 film-coated tablets are best taken 
at the start of a meal, after you have taken your first bite. 
Taken in this way, AmoxiClav-Denk 500/62.5 is most effective 
and tolerated best. However, AmoxiClav-Denk 500/62.5 
film-coated tablets are also effective when taken before or 
after meals.
Duration of treatment
The attending doctor will decide how long the treatment 
should take.
As a rule AmoxiClav-Denk 500/62.5 should be taken for 7 to 
10 days and for at least a further 2 days after regression of 
the symptoms.
The duration of treatment should be determined by the 
doctor for each individual patient and should not be extended 
beyond 14 days without review. The kidney, liver and blood 

parameters should be monitored regularly during long-term 
treatment.
The duration of treatment for acute bacterial maxillary 
sinusitis is 14 days.
As a precaution, you should take AmoxiClav-Denk 500/62.5 
for at least 10 days if being treated for an infection with 
ß-haemolytic streptococci in order to guard against late 
complications (e.g. rheumatic fever, glomerulonephritis).
If you take more AmoxiClav-Denk 500/62.5 than 
you should
In case of overdose, special measures are not usually required 
apart from discontinuing the medicine. The symptoms or 
complaints described as adverse drug reactions may occur. 
Please inform your doctor so that any occurring symptoms can 
be treated properly or, if necessary, the active ingredient can 
be removed from the body by haemodialysis.
If you forget to take AmoxiClav-Denk 500/62.5
If you forget to take AmoxiClav-Denk 500/62.5 at the 
scheduled time take it as soon as possible and contact your 
doctor. There should be an interval of at least 4 hours between 
taking two doses. Do not take a double dose to make up for 
a forgotten dose.
If you stop taking AmoxiClav-Denk 500/62.5
Please do not discontinue treatment with AmoxiClav-Denk 
500/62.5 without consulting your doctor. Your condition could 
deteriorate if you do that.
If you have any further questions on the use of this medicine, 
ask your doctor or pharmacist.

4. �Possible side effects
Like all medicines, this medicine can cause side effects, 
although not everybody gets them.
The frequency of adverse drug reactions is classified as 
follows:
Very common: More than 1 in 10 patients treated
Common: Less than 1 in 10, but more than 1 in 100 

patients treated
Uncommon: Less than 1 in 100, but more than 1 in 1000 

patients treated
Rare: Less than 1 in 1000, but more than 1 in 10,000 

patients treated 
Very rare: Less than 1 in 10,000 patients treated, including 

individual cases
Not known: Cannot be estimated from the available data

The following adverse drug reactions have been observed 
to date:
Infections
Common: Increased colonisation of the skin and mucosae 
with yeast fungus (candidiasis). Prolonged and repeated use 
of amoxicillin/ clavulanic acid can result in an infection or 
colonisation with resistant bacteria or yeasts.
Blood and lymphatic system disorders
Rare: Changes in blood count such as reduction in the number 
of white blood cells (leukopenia including neutropenia), 
reduction in number of platelets (thrombocytopenia).
Very rare: Changes in blood count manifested by a reduction 
in the number of certain white blood cells (granulocytopenia, 
agranulocytosis), reduction in number of all blood cells 
(pancytopenia), haemolytic anaemia, suppression of blood 
cell production by the bone marrow (myelosuppression) 
and prolongation of the bleeding and prothrombin time. 
These manifestations are reversible upon discontinuation of 
therapy.
Immune system disorders
Very rare: Severe allergic reactions resulting from sensitisa-
tion to 6-amino penicillic acid group, e.g. in the form of drug 
fever, increase in special blood cells (eosinophilia), painful 
swelling of the skin and mucosa (Quincke’s edema), hyper-
sensitivity reactions of every severity, sometimes resulting 
in allergic shock (anaphylaxis), serum sickness, allergic vessel 
and renal complaints (vasculitis and/or nephritis) and internal 
swelling of the larynx with airway restriction and laboured 
breathing (laryngeal oedema).
Hypersensitivity reactions of every severity, sometimes result-
ing in anaphylactic shock, have been observed in association 
with the administration of penicillins. Severe anaphylactoid 
reactions may require appropriate emergency measures (see 
Countermeasures in the event of life-threatening adverse 
drug reactions).
Nervous system disorders
Uncommon: Headache, dizziness.
Very rare: Reversible hyperactivity, anxiety, insomnia, con-
fusion, aggression and convulsions. As with other penicillins, 

cerebral convulsions may occur in patients with impaired renal 
function or in patients receiving high doses of amoxicillin/
clavulanic acid. Care must therefore be taken to ensure an 
appropriate dosage, especially in patients with compromised 
renal function.
Gastrointestinal disorders
Very common: Diarrhoea.
Common: Nausea (increases with higher dose), vomiting, 
stomach ache, flatulence and soft stool. These are generally 
of a mild nature and recede upon discontinuation of therapy. 
AmoxiClav-Denk 500/62.5 is tolerated better when taken with 
meals.
Uncommon: Upper abdominal complaints (dyspepsia).
Rare: Increased colonisation of the intestine with yeast fungus 
(intestinal candidiasis).
Very rare: Intestinal infection caused by antibiotics (antibi-
otic-associated enterocolitis including pseudomembranous 
enterocolitis and haemorrhagic enterocolitis) which may be 
life-threatening. In the event of severe persistent diarrhoea 
occurring during or in the first few weeks after treatment, 
the diagnosis of pseudomembranous enterocolitis should be 
considered (in most cases caused by the pathogen Clostridium 
difficile) (see Countermeasures in the event of life-threatening 
adverse drug reactions). Black tongue.
A single study in women with premature rupture of the am-
nion reported that prophylactic treatment with amoxicillin/
clavulanic acid can be associated with a severe form of 
intestinal infection (necrotising enterocolitis) in neonates. 
Hepatobiliary disorders
Uncommon: Moderate, asymptomatic rise in liver enzyme 
values (AST, ALT, alkaline phosphatase). However, this is not 
necessarily a sign of liver damage associated with amoxicillin/
clavulanic acid.
Very rare: Transitory liver infection and jaundice caused by 
bile obstruction (cholestatic jaundice). These reactions have 
also been observed in association with other penicillins or 
cephalosporins.
Symptoms of liver impairment (unusually severe itching, 
yellowing of the skin and whites of the eyes, darker urine and 
paler stools than usual) may occur during and shortly after 
treatment with amoxicillin/clavulanic acid. In some cases, 
however, they do not become apparent until several weeks 
after treatment cessation. Liver impairment may be severe 
and occurs predominately in males and elderly patients (aged 
60 and over) or with treatment courses exceeding 14 days. It 
is usually temporary. However, in extremely rare cases a fatal 
outcome has been reported. These have mostly occurred in 
patients with a serious underlying illness or in patients taking 
other medicines at the same time.
Liver impairment also has been observed in children in very 
rare cases.
Please consult a doctor immediately if you notice any of the 
above described symptoms.
Skin and subcutaneous tissue disorders
Uncommon: Hives (urticaria), itching (pruritus), skin rash 
(exanthema).
The typical measles-like skin rash occurs 5 to 11 days after 
the commencement of treatment. Patients with infectious 
mononucleosis (Pfeiffer’s disease) and patients with a certain 
type of leukaemia (lymphatic leukaemia) have a higher risk 
of developing exanthema. An immediate skin reaction in the 
form of a nettle rash usually points to a real penicillin allergy 
and treatment must be discontinued.
Furthermore, mucositis, particularly oral mucositis, may 
occur. Dry mouth and taste alteration may occur.
Rare: Life-threatening extensive peeling of the skin (erythema 
exsudativum multiforme).
Frequency not known: A widespread rash with blisters and 
peeling skin, particularly around the mouth, nose, eyes and 
genitals (Stevens-Johnson syndrome), and a more severe form, 
causing extensive peeling of the skin (more than 30% of the 
body surface toxic epidermal necrolysis); widespread red skin 
rash with small pus-containing blisters (bullous exfoliative 
dermatitis); a red, scaly rash with bumps under the skin and 
blisters (exanthemous pustulosis); flu-like symptoms with a 
rash, fever, swollen glands, and abnormal blood test results 
(including increased white blood cells (eosinophilia) and 
liver enzymes) (Drug Reaction with Eosinophilia and Systemic 
Symptoms (DRESS)). If skin reactions occur you should discon-
tinue treatment with AmoxiClav-Denk 500/62.5 and inform 
your doctor.
Hypersensitivity reactions cannot be ruled out in patients who 
have or have had a yeast infection even when given penicillin 
for the first time (antigen community between yeasts and 
penicillin).

Crianças e adolescentes
AmoxiClav-Denk 500/62.5 não é adequado para pessoas com 
o peso abaixo de 40 kg.
Idosos
Aconselha-se cuidado ao usar este medicamento nos idosos 
(60 anos de idade ou mais) e a função hepática deve ser moni-
torizada durante o tratamento.
Outros medicamentos e AmoxiClav-Denk 500/62.5
Informe o seu médico ou farmacêutico se estiver a  
tomar/utilizar, tiver tomado/utilizado recentemente, ou se 
vier a tomar/utilizar outros medicamentos.
O efeito da AmoxiClav-Denk 500/62.5 pode sofrer interfe-
rência se for co-administrado com as seguintes substâncias 
medicinais ou grupos de preparações:
Outros antibióticos e/ou agentes quimioterapêuticos
Os comprimidos AmoxiClav-Denk 500/62.5 não devem ser 
combinados com outros medicamentos que inibem o cres-
cimento bacteriano (tais como as tetraciclinas, macrólidos, 
sulfonamidas ou cloramfenicol) pois eles podem reduzir a 
eficácia de AmoxiClav-Denk 500/62.5.
Probenecid (medicamento para o tratamento da gota)
A administração em simultâneo de probenecid leva ao 
desenvolvimento de níveis altos e mais prolongados de 
concentrações de amoxicilina no soro e bílis graças à excreção 
insuficiente de amoxicilina através dos rins. Contudo, esta não 
afecta a excreção do ácido clavulânico.
Alopurinol (medicamento para o tratamento da gota)
A administração em simultâneo de alopurinol durante o 
tratamento com AmoxiClav-Denk 500/62.5 pode promover a 
ocorrência de reacções alérgicas da pele.
Diuréticos
Os diuréticos aceleram a excreção de amoxicilina/âcido cla-
vulânico, levando à redução da concentração do ingrediente 
activo deste antibiótico no sangue.
Digoxina (conteúdo de vários medicamentos para o coração)
AmoxiClav-Denk 500/62.5 pode aumentar a absorção da 
digoxina dentro do organismo.
Dissulfiram (medicamento para o tratamento de alcoolismo)
AmoxiClav-Denk 500/62.5 não deve ser usado em simultâneo 
com o dissulfiram.
Anticoagulantes (medicamentos que inibem a coagulação do 
sangue)
A tendência para sangrar pode ser potenciada se alguns 
medicamentos especiais que inibem a coagulação (classe 
da cumarina, por ex.: warfarina) forem administrados em 
simultâneo.
Contraceptivos hormonais («pílula»)
A amoxicilina/ácido clavulânico podem temporariamente 
afectar adversamente a eficácia dos contraceptivos hormonais 
(«pílula»).
Devem ser tomadas medidas contraceptivas suplementares 
não hormonais.
Gravidez
Foi detectada a redução temporária dos níveis de estradiol 
(hormona) e dos seus compostos quimicamente relacionados 
nas mulheres grávidas que receberam tratamento com 
ampicilina. Este efeito também pode ocorrer com amoxicilina/
ácido clavulânico.
Efeito nos exames laboratoriais
A presença do ácido clavulânico na AmoxiClav-Denk 500/62.5 
pode causar uma ligação não específica do IgG e albumina às 
células dos glóbulos vermelhos levando a um resultado falso 
positivo do teste Coombs.
Certos métodos (não enzimáticos) para a determinação da 
glicose na urina podem produzir resultados falso positivos.
Igualmente, o teste urobilinogénio pode sofrer interferências 
(medição do pigmento da bílis na urina).
Outras interacções
A diarreia e vómitos podem causar a redução da absorção da 
amoxicilina/ácido clavulânico assim como de outros medica-
mentos e, desse modo, afectar adversamente a sua eficácia.
Por favor, note que esta informação também é aplicável para 
os medicamentos que foram recentemente tomados.
AmoxiClav-Denk 500/62.5 com alimentos e bebidas
AmoxiClav-Denk 500/62.5 deve ser tomado no início ou 
durante uma refeição.
Gravidez e amamentação
Se está grávida ou a amamentar, se pensa estar grávida ou 
planeia engravidar, consulte o seu médico ou farmacêutico 
antes de tomar este medicamento.
Só existe informação limitada disponível sobre o uso de 
amoxicilina/âcido clavulânico durante a gravidez. Ambos 

os ingredientes activos passam para o embrião/feto através 
da placenta. Não foi identificado qualquer efeito adverso 
da amoxicilina/ácido clavulânico na saúde do feto/recém-
-nascido após o uso nas mulheres grávidas. Apesar de tudo, 
um estudo simples com mulheres com rotura prematura do 
âmnio relatou que o tratamento profiláctico com amoxicilina/
âcido clavulânico pode ser associado ao aumento do risco de 
enterocolite necrotizante nos recém-nascidos.
AmoxiClav-Denk 500/62.5 deve ser usado apenas durante a 
gravidez se a avaliação do médico disser que os potenciais 
benefícios superam os possíveis riscos.
Ambos os ingredientes activos são excretado no leite materno. 
É possível fazer o uso de AmoxiClav-Denk 500/62.5 durante 
a lactação. Contudo, é possível a ocorrência de diarreia e 
colonização da mucosa devido às leveduras nas crianças que 
estão ser amamentadas, de modo que em alguns casos poderá 
ser necessário desmamar a criança. Deve se levar em conta a 
possibilidade de desenvolvimento de sensibilidade.
Apesar de tudo, a amoxicilina/ácido clavulânico é permitida 
durante a lactação após uma avaliação apropriada dos 
benefícios e riscos.
Condução de veículos e utilização de máquinas
Amoxicilina/âcido clavulânico tem demonstrado um 
efeito menor ou moderado na habilidade de conduzir e operar 
máquinas.
A administração de amoxicilina/âcido clavulânico as vezes 
pode ser associada as reacções adversas como tonturas ou 
convulsões do tipo epilepsia que podem afectar a habilidade 
para conduzir um veículo, para operar máquinas e/ou 
trabalhar em segurança. Isto é aplicável a combinação com o 
álcool, em particular.
AmoxiClav-Denk 500/62.5 contém potássio e sódio
Um comprimido revestido por película contém 12,3  mg de 
potássio. Esta informação deve ser tida em consideração em 
doentes com função renal diminuída ou em doentes com 
ingestão controlada de potássio.
Um comprimido revestido por película contém 15,6 mg de só-
dio (principal componente do sal de cozinha). Esta informação 
deve ser tida em consideração em doentes numa dieta com 
restrição de sódio.

3. �Como tomar AmoxiClav-Denk 500/62.5
Tome este medicamento exatamente como indicado pelo 
seu médico ou farmacêutico. Fale com o seu médico ou 
farmacêutico se tiver dúvidas.
A dose recomendada é:
A dosagem de amoxicilina/ácido clavulânico depende da 
idade, peso e da função renal de cada paciente individual, 
da gravidade e local da infecção e dos patógenos suspeitos 
ou confirmados.
Como uma regra, o peso corporal do paciente é o factor deci-
sivo para determinar a dosagem mesmo se este não estiver de 
acordo com a idade apresentada em casos individuais.
Adultos com peso acima de 40 kg
Eles recebem 2 comprimidos revestidos por película 2 – 3 vezes 
por dia. Se possível, as doses simples devem ser administradas 
em intervalos regulares ao longo do dia; em intervalos de 12 
horas se for duas vezes por dia.
Pacientes idosos
Também irão receber 2 comprimidos revestidos por película 
2 – 3 vezes por dia desde que não haja evidências de danos 
renais ou hepáticos.
Pacientes com a função hepática danificada
O seu médico deve monitorizar a sua função hepática regular-
mente se você tiver sinais de danos.
Se a função hepática agravar-se durante o tratamento com 
AmoxiClav-Denk 500/62.5, deve se considerar a interrupção 
do tratamento (veja o ponto 2. Não tome AmoxiClav-Denk 
500/62.5). Não existem recomendações especiais da dose para 
pacientes com a função hepática danificada.
Pacientes com a função renal danificada e pacientes em diálise
Por favor, informe o seu médico de que sofre de queixas 
nos rins. Então, o médico irá decidir se você pode tomar 
AmoxiClav-Denk 500/62.5.
A dosagem para pacientes adultos com uma taxa de filtração 
glomerular/depuração da creatinina acima de 30  ml/min é 
de 2 comprimidos revestidos por película 2 – 3 vezes por dia.
Se a depuração da creatinina varia entre 20 e 30  ml/min, a 
dose normal deve ser reduzida para 2/3 e para 1/3 no caso 
da depuração da creatinina variar entre 10 e 20  ml/min. Se 
for necessário, o intervalo da dosagem pode ser aumentado 
enquanto se controla o nível sérico de eficácia.

O AmoxiClav-Denk 500/62.5 é contra-indicado para os 
pacientes em diálise e os pacientes com uma taxa de filtração 
glomerular/depuração da creatinina abaixo de 10 ml/min.
Por favor, informe o seu médico se estiver a usar uma algália 
na bexiga, visto que um medicamento desta combinação (amo-
xicilina) pode formar cristais se estiver presente na urina em 
grandes concentrações na temperatura ambiente. Portanto, 
por favor certifique-se de tomar fluidos na quantidade sufi-
ciente durante o tratamento com AmoxiClav-Denk 500/62.5.
O seu médico deve ser informado no caso de queixas gastroin-
testinais severas com vómitos e/ou diarreia. Neste caso, não 
é aconselhável a administração deste medicamento pois não 
se pode garantir uma absorção suficiente através do sangue.
Modo de administração
Por favor, tome os comprimidos revestidos por película em 
intervalos regulares ao longo do dia com fluidos suficientes 
(por ex.: um copo de água). Por favor, não mastigue os com-
primidos revestidos por película ou as metades dos mesmos.
O melhor momento para tomar os comprimidos revestidos por 
película AmoxiClav-Denk 500/62.5 é no início da refeição, após 
a primeira garfada. Ao tomar desta forma, o AmoxiClav-Denk 
500/62.5 é mais eficaz e melhor tolerado. Contudo, os com-
primidos revestidos por película AmoxiClav-Denk 500/62.5 
também são eficazes quando tomados antes ou depois da 
refeição.
Duração do tratamento
O médico que monitora o tratamento irá decidir a sua duração.
Como regra, o AmoxiClav-Denk 500/62.5 deve ser administra-
do durante 7 a 10 dias e por pelo menos mais 2 dias após a 
regressão dos sintomas.
A duração do tratamento deve ser determinada pelo médico 
de cada paciente individual e não deve ser prolongado para 
além de 14 dias sem uma revisão. Os parâmetros do rim, fíga-
do e sangue devem ser monitorizados regularmente durante 
o tratamento por um período de tempo longo.
A duração do tratamento para a sinusite bacteriana maxilar 
aguda é de 14 dias.
Como medida de precaução, você deve tomar AmoxiClav-Denk 
500/62.5 por pelo menos 10 dias se estiver a receber tratamen-
to para uma infecção causada pelo estreptococo ß-hemolítico 
de modo a proteger-se de complicações mais tarde (por ex.: 
febre reumática, glomerulonefrite).
Se tomar mais AmoxiClav-Denk 500/62.5 do que 
deveria
No caso de uma sobredosagem, normalmente não é neces-
sário tomar medidas especiais para além da suspensão do 
medicamento. Poderão ocorrer sintomas ou queixas descritos 
como reacções adversas ao medicamento.
Por favor, informe o seu médico de modo a que qualquer 
sintoma que venha a ocorrer possa ser devidamente tratado 
ou, se necessário, o ingrediente activo possa ser retirado do 
organismo através da hemodiálise.
Caso se tenha esquecido de tomar  
AmoxiClav-Denk 500/62.5
Se você esquecer-se de tomar uma dose de AmoxiClav-Denk 
500/62.5 na hora marcada, tome-a o mais cedo possível e 
contacte o seu médico. Deve existir um intervalo de pelo 
menos 4 horas entre a administração de duas doses. Não tome 
uma dose a dobrar para compensar uma dose que se esqueceu 
de tomar.
Se parar de tomar AmoxiClav-Denk 500/62.5
Por favor, não interrompa o tratamento com AmoxiClav-Denk 
500/62.5 sem consultar o seu médico. A sua condição de saúde 
poderá piorar caso interrompa o tratamento.
Caso ainda tenha dúvidas sobre a utilização deste medicamen-
to, fale com o seu médico ou farmacêutico.

4. �Efeitos secundários possíveis
Como todos os medicamentos, este medicamento pode causar 
efeitos secundários, embora estes não se manifestem em 
todas as pessoas.
A frequência dos efeitos adversos é classificada como se segue:
Muito frequentes: Mais do que 1 em 10 pacientes tratados
Frequentes: Menos do que 1 em 10, mas mais do que 1 em 

100 pacientes tratados
Pouco frequentes: Menos do que 1 em 100, mas mais do que 1 em 

1000 pacientes tratados
Raros: Menos do que 1 em 1000, mas mais do que 1 em 

10,000 pacientes tratados
Muito raros:   Menos do que 1 em 10,000 pacientes tratados, 

incluindo casos individuais
Desconhecido:  Não se pode estimar a partir dos dados disponíveis

Até a data foram observados os seguintes efeitos adversos:
Infecções
Frequentes: Aumento da colonização da pele e da mucosa com 
fungos da levedura (candidíase). O uso prolongado e repetido 
da amoxicilina/ácido clavulânico pode resultar em uma in-
fecção ou colonização com bactérias resistentes ou levedura.
Doenças do sangue e do sistema linfático
Raros: Alterações na contagem sanguínea tais como a redução 
do número de glóbulos brancos (leucopénia incluindo neutro-
pénia), redução do número de plaquetas (trombocitopénia).
Muito raros: Alterações na contagem sanguínea manifestadas 
pela redução do número de certos glóbulos brancos do 
sangue (granulocitopénia, agranulocitose), redução de 
todas as células do sangue (pancitopénia), anemia hemolítica, 
supressão da produção das células do sangue pela médula 
ósseo (mielosupressão) e prolongamento da hemorragia e do 
tempo de protrombina. Estas manifestações são reversíveis 
após a interrupção do tratamento.
Doenças do sistema imunitário
Muito raros: Reacções alérgicas severas como resultado da 
sensibilização para o grupo 6-amino do ácido penicilínico, 
por exemplo na forma de febre devido ao medicamento, 
aumento das células do sangue especiais (eosinofilia), inchaço 
doloroso da pele e da mucosa (edema de Quincke), reacções de 
hipersensibilidade de todos os graus de gravidade, resultando 
as vezes em choque alérgico (anafilaxia), doença do soro, vaso 
sanguíneo alérgico e queixas dos rins (vasculite e/ou nefrite) 
e inchaço interno da laringe com restrição do ar e respiração 
difícil (edema da laringe).
Foram observadas reacções de hipersensibilidade de todos os 
graus de gravidade, que resultam, as vezes em choque anafilá-
tico devido à associação com a administração de penicilinas. As 
reacções anafilatóides severas poderão necessitar de medidas 
de emergência apropriadas (veja Contra-medidas no caso de 
reacções adversas ao medicamento que perigam a vida).
Doenças do sistema nervoso
Pouco frequentes: Dores de cabeça, tonturas. 
Muito raros: Hiperactividade reversível, ansiedade, insónia, 
confusão, agressão e convulsões. Tal como outras penicilinas, 
poderão ocorrer convulsões cerebrais nos pacientes com 
a função renal danificada ou em pacientes que estão a 
receber doses elevadas de amoxicilina/ácido clavulânico. 
Portanto, deve se tomar cuidado para garantir uma dosagem 
apropriada, especialmente nos pacientes com a função renal 
comprometida.
Doenças gastrointestinais
Muito frequentes: Diarreia.
Frequentes: Náuseas (pioram com doses elevadas), vómitos, 
dor de estômago, flatulência e fezes moles. Estas são geral-
mente de natureza ligeira e retrocedem após a interrupção 
do tratamento. O AmoxiClav-Denk 500/62.5 é mais tolerado 
quando administrado com alimentos.
Pouco frequentes: Queixas da parte superior do abdómen 
(dispepsia).
Raro: Aumento da colonização do intestino com fungos da 
levedura (candidíase intestinal).
Muito raros: Infecção intestinal causada por antibióticos 
(enterocolite associada ao antibiótico incluindo a enterocolite 
pseudomembranosa e enterocolite hemorrágica) que pode 
por a vida em perigo. Na eventualidade da persistência de 
diarreia severa que ocorre durante ou nas primeiras semanas 
após o tratamento, deve se considerar o diagnóstico de ente-
rocolite pseudomembranosa (na maioria dos casos causada 
pelo patogénico Clostridium difficile) (veja Contra-medidas 
no caso de reacções adversas ao medicamento que perigam 
a vida). Língua negra.
Um estudo simples com mulheres com ruptura prematura do 
âmnio relatou que o tratamento profilático com amoxicilina/
ácido clavulânico pode ser associada a forma severa da infec-
ção intestinal (enterocolite necrotizante) nos recémnascidos.
Afecções hepatobiliares
Pouco frequentes: Subida assintomática moderada dos 
valores enzimáticos do fígado (AST, ALT, fosfatase alcalina). 
Contudo, este não é necessariamente um sinal de danos 
hepáticos associados amoxicilina/ácido clavulânico.
Muito raros: Infecção hepática e icterícia passageira causada 
pela obstrução da bílis (icterícia colestática). Estas reacções 
também têm sido observadas em associação com outras 
penicilinas ou cefalosporinas.
Podem ocorrer sintomas de danos hepáticos (comichões estra-
nho severos, amarelecimento da pele e córnea, urina escura e 
fezes mais pálidas do que o habitual) durante e pouco tempo 
depois do tratamento com amoxicilina/ácido clavulânico. Em 
alguns casos, porem, eles não se tornam aparentes até várias 
semanas após o término do tratamento. Os danos hepáticos 

poderão ser severos e ocorrem predominantemente nos 
pacientes do sexo masculino e idosos (60 anos ou mais) ou 
com cursos de tratamento acima dos 14 dias. Normalmente 
é temporário. Contudo, em casos extremamente raros têm 
sido reportados resultados fatais. Estes têm ocorrido na sua 
maioria em pacientes com uma doença subjacente seria ou 
em pacientes que estão a tomar outros medicamentos ao 
mesmo tempo.
Só foram observados danos hepáticos em crianças em casos 
muito raros.
Por favor, consulte um médico imediatamente se você notar 
qualquer um dos sintomas acima descritos.
Afecções dos tecidos cutâneos e subcutâneos
Pouco frequentes: Urticária, comichão (prurido), erupção 
cutânea (exantema).
A erupção cutânea do tipo sarampo ocorre 5 a 11 dias após 
o início do tratamento. Os pacientes com mononucleose 
infecciosa (doença de Pfeiffer) e pacientes com um certo 
tipo de leucemia (leucemia linfática) têm o elevado risco de 
desenvolver exantema. Uma reacção da pele imediata na 
forma de uma erupção cutânea normalmente aponta para 
uma real alergia a penicilina e o tratamento deve ser suspenso.
Adicionalmente, poderá ocorrer mucosite, particularmente 
mucosite oral. Poderá ocorrer boca seca e alteração do 
paladar.
Raros: Descamação da pele extensiva que é um perigo para a 
vida (eritema exsudativo multiforme).
Desconhecidos: erupção cutânea generalizada com bolhas e 
descamação da pele, em particular à volta da boca, do nariz, 
dos olhos e dos órgãos genitais (síndrome de Stevens-Johnson), 
e uma forma mais grave, causando uma descamação extensa 
da pele (mais de 30  % da superfície corporal, necrólise epi-
dérmica tóxica); erupção cutânea avermelhada generalizada 
com pequenas bolhas com pus (dermatite esfoliativa bolhosa): 
erupção cutânea avermelhada e escamosa com bolhas e 
inchaços debaixo da pele (pustulose exantemática); sintomas 
de tipo gripal com erupção cutânea, febre, gânglios inchados 
e resultados anormais de análises ao sangue (incluindo o 
aumento de glóbulos brancos (eosinofilia) e enzimas hepáti-
cas) (Reação a fármaco com eosinofilia e sintomas sistémicos 
(DRESS)). Se ocorrerem reacções da pele, você deve suspender 
o tratamento com AmoxiClav-Denk 500/62.5 e informar o seu 
médico.
As reacções de hipersensibilidade não podem ser excluídas 
dos pacientes que tenham ou tenham tido uma infecção 
causada pela levedura mesmo quando recebiam penicilina 
pela primeira vez (comunidade de antígenos entre leveduras 
e a penicilina).
Doenças renais e urinárias
Muito raros: Infecção dos rins (nefrite intersticial aguda), 
cristalização do ingrediente activo amoxicilina na urina 
(cristalúria).
Perturbações gerais e alterações no local de administração
Muito raros: Tal como foi visto com outros antibióticos, foi 
observada a descoloração dos dentes. Esta descoloração per-
maneceu em cerca de metade daqueles que foram afectados 
(normalmente crianças menores de 10 anos de idade) apesar 
da higiene oral intensiva.
Contra-medidas no caso de reacções adversas ao 
medicamento que perigam a vida
Algumas das reacções adversas ao medicamento acima 
mencionadas podem ser seriamente perigosas para a vida. 
Portanto, você deve contactar o seu médico imediatamente 
se um incidente do género ocorrer repentinamente ou evoluir 
inesperadamente
Enterocolite pseudomembranosa
A diarreia severa persistente durante ou após o tratamento 
com amoxicilina/ácido clavulânico pode ser um indicativo 
para uma enterocolite pseudomembranosa potencialmente 
perigosa para a vida. A suspensão imediata do tratamento 
com amoxicilina/ácido clavulânico é geralmente necessária 
dependendo da indicação e, se necessário, deve se iniciar o 
tratamento apropriado de uma vez com o acompanhamento 
de um médico (tal como a administração de agentes antibió-
ticos/quimioterapêuticos especiales cuja eficácia clínica foi 
aprovada). Não são permitidos medicamentos que inibem a 
motilidade intestinal (peristálise).
Reacções de hipersensibilidade severas, agudas perigosas para 
a vida
O tratamento com amoxicilina/ácido clavulânico deve 
ser interrompido imediatamente aos primeiros sinais de 
uma reacção de hipersensibilidade e iniciar as medidas de 
emergência adequadas aos sintomas (por ex. administração 
de antihistamínicos, corticosteróides, simpatomiméticos 

e, se necessário, ventilação artificial) por agentes de saúde 
qualificados.
Ocorrência de convulsões (tipo epilepsia)
As medidas de emergência apropriadas normais são indicadas 
(por ex. manter as vias aéreas livres, anticonvulsivos tais como 
diazepam ou barbituratos).
Durante a administração de doses elevadas de 
AmoxiClav-Denk 500/62.5 é aconselhável manter a adminis-
tração adequada de fluidos e produção de modo a minimizar a 
possibilidade de cristalúria da amoxicilina.
Se algum dos efeitos secundários se agravar ou se detectar 
quaisquer efeitos secundários não mencionados neste 
folheto, informe o seu médico ou farmacêutico.
Comunicação de efeitos secundários
Se tiver quaisquer efeitos secundários, incluindo possíveis 
efeitos secundários não indicados neste folheto, fale com 
o seu médico ou farmacêutico. Ao comunicar efeitos secun-
dários, estará a ajudar a fornecer mais informações sobre a 
segurança deste medicamento.

5. �Como conservar AmoxiClav-Denk 500/62.5
• 	Manter este medicamento fora da vista e do alcance das 

crianças.
• 	Não utilize este medicamento após o prazo de validade 

impresso na embalagem exterior e no blister após “Exp”. 
O prazo de validade corresponde ao último dia do mês 
indicado.

• 	Conservar a uma temperatura inferior a 25 °C. Proteja da 
humidade e da luz.

• 	Não deite fora quaisquer medicamentos na canalização. 
Pergunte ao seu farmacêutico como deitar fora os me-
dicamentos que já não utiliza. Estas medidas ajudarão a 
proteger o ambiente.

6. �Conteúdo da embalagem e outras 
informações

Qual a composição de AmoxiClav-Denk 500/62.5
As substâncias activas são trihidrato de amoxicilina e 
clavulanato de potássio.
Um comprimido revestido por película contém 574 mg de trihi-
drato de amoxicilina, equivalente a 500 mg de amoxicilina e 
74,4 mg de clavulanato de potássio, equivalente a 62,5 mg de 
ácido clavulânico.
Os outros componentes são celulose microcristalina, croscar-
melose sódica, povidona, sílica coloidal anidra, estearato de 
magnésio, dióxido de titânio (E 171), metcrilato copolimero 
básico butilato, talco, macrogol 6000.
Qual o aspeto de AmoxiClav-Denk 500/62.5 e o 
conteúdo da embalagem
O comprimido revestido por película AmoxiClav-Denk 
500/62.5 é de cor branca, formato oblongo com uma divisão 
em ambos os lados.
A divisão serve para ajudar a partir o comprimido de modo a 
facilitar na hora de engolir e não tem como objectivo dividir o 
comprimido em doses idênticas.
O AmoxiClav-Denk 500/62.5 está disponível em embalagens 
de 16 comprimidos revestidos por película.
Classificação quanto à dispensa ao público
Medicamento sujeito a receita médica.
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DENK PHARMA GmbH & Co. KG
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Fabricante
PenCef Pharma GmbH
Breitenbachstr. 13-14, 13509 Berlin, Alemanha

Este folheto foi revisto pela última vez em 10/2018.

SPECIFICATION - DENK PHARMA

product name:	 AmoxiClav-Denk 500/62.5

package size:	

language(s):	 EN, FR, PT

revision of text:	 10.2018

material number	 5399/001

dimension:	 560 x 190 mm

pharma code:	 983

printing colours:	  YELLOW	  
	  BLACK	

artwork creation:	 1 / 27.11.2018

Vers. 5399/001
Mat.-Nr. 40036030 

5399-001_BPZ_AmoxiClav-Denk 500-62.5_560x190_en-fr-pt.indd   1 28.11.2018   14:38:53



Renal and urinary disorders
Very rare: Kidney infection (acute interstitial nephritis), 
crystallisation of the active ingredient amoxicillin in urine 
(crystalluria).
General disorders and administration site conditions:
Very rare: As seen with other antibiotics teeth discolouration 
has been observed. This discolouration remained in about half 
of those affected (usually children under the age of 10) despite 
intensive oral hygiene.
Countermeasures in the event of life-threatening 
adverse drug reactions
Some of the adverse drug reactions named above may be 
acutely life-threatening. You should therefore contact your 
doctor immediately if such an incident occurs suddenly or 
progresses unexpectedly.
Pseudomembranous enterocolitis
Persisting severe diarrhoea during or following treatment 
with amoxicillin/clavulanic acid can be an indication for a 
potentially life-threatening pseudomembranous enterocolitis. 
Immediate discontinuation of treatment with amoxicillin/
clavulanic acid is generally required depending on the 
indication and, if necessary, appropriate treatment should 
be initiated by a doctor at once (such as administration of 
special antibiotics/chemotherapeutic agents whose clinical 
efficacy has been proven). Drugs that inhibit intestinal motility 
(peristalsis) are not permitted.
Severe, acute life-threatening hypersensitivity reactions
Treatment with amoxicillin/clavulanic acid must be discon-
tinued immediately at the first signs of a hypersensitivity 
reaction and the appropriate emergency measures adequate 
to the symptoms be initiated (e.g. administration of antihis-
tamines, corticosteroids, sympathomimetics and, if necessary, 
artificial ventilation) by qualified health care providers.
Occurrence of (epilepsy-like) convulsions
The usual appropriate emergency measures are indicated (e.g. 
keeping airways free, anticonvulsants such as diazepam or 
barbiturates).
During the administration of high doses of AmoxiClav-Denk 
500/62.5 it is advisable to maintain adequate fluid intake 
and output in order to minimise the possibility of amoxicillin 
crystalluria.
If any of the side effects gets serious or if you notice any side 
effects not listed in this leaflet, please tell your doctor or 
pharmacist.
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. 
This includes any possible side effects not listed in this 
leaflet. By reporting side effects you can help provide more 
information on the safety of this medicine.

5. �How to store AmoxiClav-Denk 500/62.5
• 	Keep this medicine out of the sight and reach of children.
• 	Do not use this medicine after the expiry date which is 

stated on the carton and blister strip after “Exp”. The expiry 
date refers to the last day of that month.

• 	Shelf life: 24 months.
• 	Store below 25 °C in the original packaging. Protect from 

moisture and light.
• 	Do not throw away any medicines via wastewater. Ask your 

pharmacist how to throw away medicines you no longer 
use. These measures will help protect the environment.

6. �Contents of the pack and other information
Pharmacological properties
Amoxicillin is a semi-synthetic aminopenicillin that is not 
ß-lactamase-resistant. Clavulanic acid is a ß-lactamase 
inhibitor that is similar in structure to amoxicillin and other 
penicillins. ATC-Code: J01 CR02
Amoxicillin acts by inhibiting the synthesis of bacterial cell 
walls (in the growth phase) by blocking the penicillin binding 
proteins (PBPs) such as the transpeptidases. This causes a 
bactericidal effect.
In combination with clavulanic acid amoxicillin is protected 
from inactivation by certain ß-lactamases. Clavulanic acid 
protects amoxicillin from degradation by most ß-lactamases 
of staphylococci as well as some plasmid-mediated ß-lacta-
mases (e.g. TEM, OXA) and certain chromosomally mediated 
ß-lactamases of gram-negative bacteria. These ß-lactamases 
are found for example in Escherichia coli, Klebsiella spp., Pro-
teus mirabilis and Haemophilus influenzae. The antibacterial 
therapeutic spectrum of amoxicillin is extended to include 
those bacteria whose ß-lactamases can be inhibited by 
clavulanic acid.

Pharmacokinetic properties
Both active components, amoxicillin and clavulanic acid are 
completely dissolved in aqueous solutions at physiological 
pH. When taken orally both components are rapidly and well 
absorbed. Absorption is optimal when amoxicillin/clavulanic 
acid is taken at the start of a meal.
Amoxicillin
The absolute bioavailability of amoxicillin depends on the 
dosage and ranges between approximately 72 % and 94 %. At 
a dosage range of 250 to 750 mg the bioavailability is linearly 
proportional to dose. The relative absorption decreases at 
higher doses. Absorption is not affected by intake of food. 
Peak plasma concentrations are reached about 1 to 2 hours 
after oral administration of amoxicillin. The apparent 
distribution volume ranges between approximately 0.3 and 
0.4 l/kg and binding to serum proteins is approximately 18 %. 
Amoxicillin diffuses through the placental barrier and a small 
fraction is eliminated into breast milk.
Amoxicillin is largely excreted through the kidneys (52 ± 
15% of a dose in unchanged form within 7 hours) and a small 
fraction is excreted in bile. Total clearance ranges between 
approximately 250 and 370  ml/min. The serum half-life in 
subjects with normal renal function is approximately 1 hour 
(0.9 – 1.2  h), in patients with creatinine clearance ranging 
between 10 and 30 ml/min it is about 6 hours and in anuria 
it ranges between 10 and 15 hours. After a single oral dose 
of 500/125 mg amoxicillin/ clavulanic acid the average 
minimal plasma concentration (after 8 hours) of amoxicillin 
was 0.3 mg/l. Amoxicillin can be eliminated by means of 
haemodialysis.
Clavulanic acid
The absolute bioavailability of clavulanic acid of approximate-
ly 60 % differs markedly from individual to individual. Absorp-
tion is highest when taken just before meals. Peak plasma 
concentrations of clavulanic acid are present approximately 
1 to 2 hours after oral application. The apparent distribution 
volume is about 0.2 l/kg and the serum protein binding rate 
is approximately 25  %. Clavulanic acid passes through the 
placental barrier and traces of it can be found in breast milk.
Clavulanic acid is partly metabolised (approximately 50 
– 70 %). About 40 % of the substance is eliminated through 
the kidneys (18 to 38% of a dose in unchanged form). Total 
clearance is approximately 260 ml/min. The serum half-life in 
subjects with normal renal function is approximately 1 hour, 
in patients with creatinine clearance ranging between 20 and 
70 ml/min it is approximately 2.6 hours and in anuria it ranges 
between 3 and 4 hours. After a single oral dose of 500/125 mg 
amoxicillin/clavulanic acid the average minimal plasma 
concentration (after 8 hours) of clavulanic acid was 0.08 mg/l. 
Clavulanic acid can be eliminated by means of haemodialysis.
Pharmacokinetically relevant interactions between amoxicil-
lin and clavulanic acid have not been observed to date.
What AmoxiClav-Denk 500/62.5 contains
The active substances are amoxicillin trihydrate and clavula-
nate potassium.
One film-coated tablet contains 574 mg amoxicillin trihydrate, 
equivalent to 500 mg amoxicillin and 74.45  mg potassium 
clavulanate, equivalent to 62.5 mg clavulanic acid.
The other ingredients are microcrystalline cellulose, 
croscarmellose sodium, povidone, colloidal anhydrous 
silica, magnesium stearate, titanium dioxide, basic butylated 
methacrylate copolymer, talc, macrogol 6000.
What AmoxiClav-Denk 500/62.5 looks like and 
contents of the pack
AmoxiClav-Denk 500/62.5 are white, oblong film-coated tab-
lets with a break-line on both sides. The break-line is to break 
the tablet so that it is easier to swallow and is not intended for 
dividing the tablet into equal doses.
AmoxiClav-Denk 500/62.5 is available in aluminium/
aluminium blisters.
Pack size: 16 film-coated tablets.
General classification for supply
Medicinal product subject to medical prescription.
Marketing authorisation holder
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79, 81675 München, Germany
Manufacturer
PenCef Pharma GmbH
Breitenbachstr. 13-14, 13509 Berlin, Germany
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AmoxiClav-Denk 500/62.5
Comprimé pelliculé – voie orale
Association d’une pénicilline et d’un inhibiteur de bêtalac-
tamases
Substances actives : Amoxicilline + acide clavulanique
Notice : information de l’utilisateur

Veuillez lire attentivement cette notice avant de prendre 
ce médicament car elle contient des informations impor-
tantes pour vous.

–– Gardez cette notice. Vous pourriez avoir besoin de la 
relire.

–– Si vous avez d’autres questions, interrogez votre méde-
cin ou votre pharmacien.

–– Ce médicament vous a été personnellement prescrit. Ne 
le donnez pas à d’autres personnes. Il pourrait leur être 
nocif, même si les signes de leur maladie sont identiques 
aux vôtres.

–– Si vous ressentez un quelconque effet indésirable, 
parlez-en à votre médecin ou votre pharmacien. Ceci 
s’applique aussi à tout effet indésirable qui ne serait pas 
mentionné dans cette notice. Voir rubrique 4. 

Que contient cette notice ?
1.	 Qu’est-ce que AmoxiClav-Denk 500/62.5 

et dans quel cas est-il utilisé
2.	 Quelles sont les informations à connaître avant 

de prendre AmoxiClav-Denk 500/62.5
3.	 Comment prendre AmoxiClav-Denk 500/62.5
4.	 Quels sont les effets indésirables éventuels
5.	 Comment conserver AmoxiClav-Denk 500/62.5
6.	 Contenu de l’emballage et autres informations

1. �Qu’est-ce que AmoxiClav-Denk 500/62.5 et 
dans quel cas est-il utilisé ?

AmoxiClav-Denk 500/62.5 est un antibiotique composé d’une 
pénicilline, l’amoxicilline, et d’un inhibiteur de bêtalacta-
mases, l’acide clavulanique.
AmoxiClav-Denk 500/62.5 est utilisé dans le traitement des 
infections aiguës et chroniques répondant à une thérapie 
orale. Les bactéries Gram positif et Gram négatif sont des mi-
croorganismes éventuellement pathogènes dont la résistance 
aux bêtalactamines est causée par des bêtalactamases, et qui 
sont toutefois sensibles à la combinaison de l’amoxicilline 
avec l’acide clavulanique.
S’il y a un fort soupçon d’infection causée par les microor-
ganismes pathogènes cités ci-dessus, un traitement par 
AmoxiClav-Denk 500/62.5 peut être initié même avant de 
recevoir les résultats des tests de sensibilité (antibiogramme).
Ce médicament est adapté au traitement des indications 
suivantes :
• 	infections hautes et basses du tractus respiratoire incluant :
• 	infection de l’oreille moyenne (otites moyennes)
• 	infection aiguë des sinus paranasaux (sinusite aiguë)
• 	exacerbations aiguës de bronchite chronique
• 	infection des poumons (pneumonies)
• 	infections rénales et basses du tractus urinaire
• 	infections génitales.
Veuillez noter :
Le traitement de la pneumonie doit être débuté par voie 
parentérale, en particulier des formes graves de pneumonies 
acquises en ambulatoire. Il convient de tenir compte des 
recommandations officielles nationales et internationales 
concernant l’utilisation appropriée des antibactériens.

2. �Quelles sont les informations à connaître 
avant de prendre AmoxiClav-Denk 500/62.5 ?

Ne prenez jamais AmoxiClav-Denk 500/62.5
• 	si vous êtes allergique à l’amoxicilline et/ou à l’acide clavu-

lanique ou à l’un des autres composants contenus dans ce 
médicament (mentionnés dans la rubrique 6).

• 	si vous avez des antécédents de réactions allergiques après 
l’utilisation d’antibiotiques de la famille des bêtalactamines 
(par ex. pénicillines, céphalosporines) en raison du danger 
d’un choc allergique (anaphylactique). Veuillez, par consé-

quent, informer votre médecin en détail de votre utilisation 
antérieur des antibiotiques.

• 	si vous avez des antécédents de troubles hépatiques ou 
d’ictère après avoir utilisé AmoxiClav-Denk 500/62.5 
comprimés pelliculés.

Veuillez informer votre médecin en pareils cas.
Avertissements et précautions
Adressez-vous à votre médecin ou pharmacien avant de 
prendre AmoxiClav-Denk 500/62.5 :
• 	chez les patients soufrant d’insuffisance hépatique/dom-

mage hépatique préexistants. Toutefois, si le traitement est 
toujours considéré nécessaire après une évaluation atten-
tive des bénéfices et des risques, la fonction hépatique doit 
être étroitement surveillée. Si les paramètres hépatiques se 
détériorent durant le traitement, une discontinuation du 
traitement doit être envisagée. Des examens de la fonction 
hépatique doivent être pratiqués à intervalles réguliers 
durant le traitement et jusqu’à deux mois après l’arrêt du 
traitement.

• 	chez les patients souffrant de graves allergies ou d’asthme 
car ces patients sont plus susceptibles de répondre avec des 
réactions allergiques à l’amoxicilline/acide clavulanique. La 
possibilité d’une allergie croisée avec d’autres antibiotiques 
comme les céphalosporines doit être envisagée.

• 	chez les patients présentant des troubles gastro-intestinaux 
sévères avec vomissements et diarrhée. Ces patients ne 
doivent pas être traités avec l’amoxicilline/acide clavu-
lanique par voie orale car une absorption adéquate ne 
peut être garantie. Un traitement par voie parentérale est 
recommandé dans ce cas.

• 	chez les patients souffrant d’insuffisance rénale. Votre 
médecin décidera alors de la façon avec laquelle vous 
devrez prendre AmoxiClav-Denk 500/62.5 (voir rubrique 3. 
Comment prendre AmoxiClav-Denk 500/62.5).

• 	chez les sujets suivant un régime pauvre en potassium. 
En raison de la teneur en clavulanate de potassium, il y a 
un risque de survenue d’hyperkaliémie avec des troubles 
gastriques et diarrhée.

• 	chez les patients à faible diurèse. Dans de très rares cas, il 
peut y avoir formation de cristaux dans l’urine (cristallurie), 
principalement sous traitement parentéral. Durant un 
traitement à fortes doses par un médicament contenant 
de l’amoxicilline, il est conseillé de maintenir un apport 
liquidien suffisant afin de réduire la possibilité de survenue 
de cristallurie (voir rubrique 4. Quels sont les effet sindési-
rables éventuels).

• 	chez les patients avec une sonde vésicale. Comme l’amoxi-
cilline peut précipiter dans les sondes vésicales si présente 
dans l’urine à des concentrations élevées à température 
ambiante, une vérification régulière de la perméabilité doit 
être maintenue.

• 	en présence d’infections virales, en particulier la mononu-
cléose infectieuse (maladie de Pfeiffer) et d’un certain type 
de leucémies (leucémie lymphoïde). L’amoxicilline/acide 
clavulanique ne doit pas être administré pour traiter les in-
fections bactériennes chez les patients dans ces conditions, 
en raison du risque accru de survenue d’une rougeur de la 
peau (exanthème cutané).

• 	La décoloration des dents peut être évitée par la mise 
en œuvre d’une hygiène buccale renforcée pendant le 
traitement.

• 	La présence d’acide clavulanique dans AmoxiClav-Denk 
500/62.5, peut provoquer une liaison non spécifique des 
IgG et de l’albumine aux globules rouges conduisant à des 
tests de Coombs faussement positifs. La survenue possible, 
de manière aigüe, d’effets indésirables mettant en jeu le 
pronostic vital pendant le traitement par AmoxiClav-Denk 
500/62.5 peut conduire à l’arrêt prématuré du traitement, 
par ex. :

• 	infection intestinale (entérocolite pseudomembraneuse),
• 	réactions d’hypersensibilité aigües, sévères mettant en jeu 

le pronostic vital,
• 	survenue de convulsions (épileptiformes).
Utilisation à long terme
• 	Comme avec les autres antibiotiques, des surinfections par 

des bactéries résistantes ou des levures peuvent survenir.
• 	Les paramètres rénaux, hépatiques et sanguins doivent être 

régulièrement contrôlés.
• 	AmoxiClav-Denk 500/62.5 est généralement bien toléré et 

a une faible toxicité comme cela est caractéristique pour 
les pénicillines.

Cependant, durant un traitement au long court, il est 
toujours conseillé de surveiller la fonction d’organes de 
façon régulière comme aussi la fonction rénale, hépatique et 
hématopoïétique.

Enfants et adolescents
AmoxiClav-Denk 500/62.5 n’est pas adapté aux patients 
pesant moins de 40 kg.
Personnes âgées
La prudence est recommandée lors du traitement des 
personnes âgées (60 ans et plus), leur fonction hépatique doit 
être surveillée durant le traitement.
Autres médicaments et AmoxiClav-Denk 500/62.5
Informez votre médecin ou pharmacien si vous prenez/
utilisez, avez récemment pris/utilisé ou pourriez prendre/
utiliser tout autre médicament.
L’effet d’AmoxiClav-Denk 500/62.5 peut être perturbé s’il est 
administré en association avec les substances médicamen-
teuses ou groupes de préparations suivants :
Autres antibiotiques et/ou agents chimiothérapiques
AmoxiClav-Denk 500/62.5 comprimés pelliculés ne doit pas 
être associé à d’autres médicaments inhibant la croissance 
bactérienne (comme les tétracyclines, les macrolides, les 
sulfamides ou le chloramphénicol) car ils peuvent diminuer 
l’efficacité d’AmoxiClav-Denk 500/62.5.
Probénécide (médicament pour le traitement de la goutte)
L’administration concomitante de probénécide conduit à des 
taux plus élevés et plus prolongés d’amoxicilline dans le sérum 
et la bile à cause d’une excrétion altérée de l’amoxicilline par 
les reins. Cependant, cela n’affecte pas l’excrétion de l’acide 
clavulanique.
Allopurinol (médicament pour le traitement de la goutte)
L’administration concomitante d’allopurinol durant le traite-
ment par AmoxiClav-Denk 500/62.5 peut favoriser la survenue 
de réactions allergiques cutanées.
Diurétiques
Les diurétiques accélèrent l’excrétion d’amoxicilline/acide 
clavulanique conduisant à une réduction de la concentration 
en principes actifs de cet antibiotique dans le sang.
Digoxine (composant de différents médicaments pour le cœur)
AmoxiClav-Denk 500/62.5 peut augmenter l’absorption de la 
digoxine dans le corps.
Disulfirame (médicament pour le sevrage alcoolique)
AmoxiClav-Denk 500/62.5 ne doit pas être utilisé simultané-
ment avec le disulfirame.
Anticoagulants (médicaments inhibant la coagulation du sang)
La tendance à saigner peut être accrue si certains médi-
caments inhibant la coagulation (coumariniques, par ex. 
warfarine) sont administrés de façon concomitante.
Contraceptifs hormonaux (« pilule »)
Amoxicilline/ acide clavulanique peut temporairement 
réduire l’efficacité des contraceptifs hormonaux (« pilules »). 
Des mesures supplémentaires contraceptives non hormonales 
doivent être prises.
Grossesse
Une réduction temporaire des taux d’estradiol (hormone) et 
des substances chimiquement apparentées a été diagnos-
tiquée chez les femmes enceintes recevant un traitement 
par l’ampicilline. Cet effet peut également se produire avec 
amoxicilline/acide clavulanique.
Effets sur les examens de laboratoire
La présence d’acide clavulanique dans AmoxiClav-Denk 
500/62.5, peut provoquer une liaison non spécifique des IgG 
et de l’albumine aux globules rouges conduisant à des tests de 
Coombs faussement positifs.
Certaines méthodes (non enzymatiques) de détermination du 
glucose dans l’urine peuvent donner des résultats faussement 
positifs.
De même, les tests d’identification de l’urobilinogène (pig-
ment biliaire recherché dans l’urine) peuvent être également 
faussés.
Autres interactions
La diarrhée et les vomissements peuvent causer une 
absorption réduite de l’amoxicilline/acide clavulanique de 
façon semblable aux autres médicaments et compromettre 
ainsi son efficacité.
Veuillez noter que ces informations peuvent également 
s’appliquer aux médicaments pris récemment.
AmoxiClav-Denk 500/62.5 avec des aliments et des 
boissons
AmoxiClav-Denk 500/62.5 doit être pris au début ou au cours 
d’un repas.
Grossesse et allaitement
Si vous êtes enceinte ou que vous allaitez, si vous pensez être 
enceinte ou planifiez une grossesse, demandez conseil à votre 
médecin ou pharmacien avant de prendre ce médicament.

Il n’y a que peu d’informations disponibles sur l’utilisation 
d’amoxicilline/acide clavulanique pendant la grossesse. Les 
deux principes actifs passent à l’embryon/fœtus à travers 
le placenta. Aucun effet indésirable de l’amoxicilline/acide 
clavulanique sur la santé du fœtus/nouveau-né n’a pu 
être identifié après l’utilisation chez la femme enceinte. 
Cependant, une seule étude chez des femmes présentant une 
rupture prématurée de la membrane amniotique a rapporté 
qu’un traitement prophylactique par amoxicilline/acide cla-
vulanique peut être associé à un risque accru d’entérocolite 
nécrosante chez les nouveau-nés.
AmoxiClav-Denk 500/62.5 ne doit être utilisé pendant la 
grossesse que si de l’avis du médecin le rapport bénéfices 
attendus/risques encourus est favorable.
Les deux principes actifs sont excrétés dans le lait maternel. 
L’utilisation d’AmoxiClav-Denk 500/62.5 est possible durant 
l’allaitement.
Cependant, diarrhée et colonisation des muqueuses par des 
levures sont possibles chez le nourrisson allaité de sorte 
que dans certains cas il peut être nécessaire de le sevrer. La 
possibilité de sensibilisation doit être prise en compte.
Toutefois, amoxicilline/acide clavulanique est autorisé 
durant l’allaitement après une considération appropriée des 
bénéfices et des risques.
Conduite de véhicules et utilisation de machines
Il a été montré que l’amoxicilline/acide clavulanique avait une 
influence mineure ou modérée sur l’aptitude à conduire des 
véhicules et à utiliser des machines.
La prise d’amoxicilline/acide clavulanique peut parfois être 
associée à des effets indésirables tels qu’étourdissements 
ou convulsions épileptiformes qui peuvent altérer l’aptitude 
à conduire des véhicules, à utiliser des machines et/ou à 
travailler en toute sécurité. Cela s’applique en particulier en 
association avec l’alcool.
AmoxiClav-Denk 500/62.5 contient du potassium et 
du sodium
Ce médicament contient 12,3 mg de potassium par comprimé. 
À prendre en compte chez les patients insuffisants rénaux 
ou chez les patients contrôlant leur apport alimentaire en 
potassium.
Ce médicament contient 15,6  mg de sodium (composant 
principal du sel de cuisine/table) par comprimé. À prendre en 
compte chez les patients contrôlant leur apport alimentaire 
en sodium.

3. �Comment prendre AmoxiClav-Denk 500/62.5 ?
Veillez à toujours prendre ce médicament en suivant exacte-
ment les indications de votre médecin ou pharmacien. Vérifiez 
auprès de votre médecin ou pharmacien en cas de doute.
La dose recommandée est :
La posologie d’amoxicilline/acide clavulanique dépend de 
l’âge, du poids et de la fonction rénale du patient individuel, 
ainsi que de la sévérité, de la localisation et de l’agent 
pathogène suspecté ou confirmé responsable de l’infection.
En règle générale, c’est le poids corporel du patient qui 
prime dans la détermination de la posologie même s’il ne 
correspond pas à l’âge donné dans certains cas individuels.
Adultes pesant plus de 40 kg
Il leur est donné 2 comprimés pelliculés 2 à 3 fois par jour. Les 
doses doivent être prises à intervalles réguliers tout au long 
de la journée si possible ; à 12 heures d’intervalle si pris deux 
fois par jour.
Patients âgés
Il vous sera donné également 2 comprimés pelliculés 2 à 3 fois 
par jour tant qu’il n’y aura aucun signe d’insuffisance rénale 
ou hépatique.
Patients souffrant d’insuffisance hépatique
Si vous présentez des signes d’insuffisance hépatique, votre 
médecin devra surveiller régulièrement votre fonction 
hépatique.
Si la fonction hépatique se détériore durant le traitement par 
AmoxiClav-Denk 500/62.5, un arrêt du traitement doit être 
envisagé (voir rubrique 2. Ne prenez jamais AmoxiClav-Denk 
500/62.5). Il n’y a pas de recommandations spéciales de po-
sologie pour les patients souffrant d’insuffisance hépatique.
Patients souffrant d’insuffisance rénale et patients hémodia-
lysés
Veuillez informer votre médecin si vous souffrez d’une 
affection rénale. Votre médecin décidera alors si vous pouvez 
prendre AmoxiClav-Denk 500/62.5.
La posologie pour les patients adultes avec un taux de 
filtration glomérulaire/clairance de la créatinine supérieure 
à 30 ml/min est de 2 comprimés pelliculés 2 à 3 fois par jour.

Si la clairance de la créatinine varie entre 20 et 30 ml/min 
la dose normale doit être réduite à 2/3, et à 1/3 dans le cas 
où la clairance de la créatinine est entre 10 et 20 ml/min. Si 
nécessaire l’intervalle entre les doses peut être prolongé tout 
en contrôlant le niveau sérique.
AmoxiClav-Denk 500/62.5 est contrindiqué chez les patients 
hémodialysés et les patients avec un taux de filtration glomé-
rulaire/clairance de la créatinine inférieure à 10 ml/min.
Veuillez informer votre médecin si vous avez une sonde vési-
cale, car un médicament de cette combinaison (amoxicilline) 
peut former des cristaux s’il est présent dans l’urine à des 
concentrations élevées à température ambiante.
Veuillez, par conséquent, maintenir un apport liquidien 
suffisant durant le traitement par AmoxiClav-Denk 500/62.5.
Votre médecin devra être informé en cas de troubles 
gastro-intestinaux sévères avec vomissements et/ou diarrhée. 
L’administration du médicament n’est donc pas conseillée car 
une absorption adéquate par le sang ne peut être garantie.
Mode d’administration
Veuillez prendre les comprimés pelliculés à intervalles régu-
liers tout au long de la journée avec une quantité suffisante 
de liquide (par ex. un verre d’eau). Veuillez ne pas mâcher les 
comprimés pelliculés ou leurs moitiés.
Les comprimés pelliculés d’AmoxiClav-Denk 500/62.5 sont 
mieux pris au début d’un repas, après avoir pris la première 
bouchée. Pris comme cela AmoxiClav-Denk 500/62.5 est 
plus efficace et mieux toléré. Cependant, AmoxiClav-Denk 
500/62.5 comprimés pelliculés est aussi efficace lorsqu’il est 
pris avant ou après les repas.
Durée du traitement
Le médecin traitant décidera de la durée que devra prendre 
le traitement.
En règle générale, AmoxiClav-Denk 500/62.5 doit être pris 
pendant 7 à 10 jours et continué encore pendant 2 jours après 
que les symptômes aient diminué.
La durée du traitement doit être déterminée par le médecin, 
individuellement pour chaque patient et ne doit pas dépasser 
14 jours sans examen. Les paramètres rénaux, hépatiques 
et sanguins doivent être régulièrement surveillés durant un 
traitement au long court.
La durée du traitement de la sinusite maxillaire bactérienne 
aigüe est de 14 jours.
Par mesure de précaution, vous devez prendre 
AmoxiClav-Denk 500/62.5 pendant au moins 10 jours si vous 
êtes traités pour une infection à streptocoques bêta-hémoly-
tiques, afin de vous prémunir contre les complications tardives 
(par ex. rhumatisme articulaire aigu, glomérulonéphrite).
Si vous avez pris plus d’AmoxiClav-Denk 500/62.5 que 
vous n’auriez dû
En cas de surdosage, des mesures spéciales ne sont habituel-
lement pas requises en dehors de l’arrêt du médicament. Les 
symptômes ou les troubles décrits comme effets indésirables 
peuvent survenir. Veuillez en informer votre médecin afin que 
les symptômes soient traités correctement ou, si nécessaire, 
les principes actifs puissent être éliminés de l’organisme par 
hémodialyse.
Si vous oubliez de prendre AmoxiClav-Denk 500/62.5
Si vous avez oublié de prendre AmoxiClav-Denk 500/62.5 au 
moment prévu, prenez le dès que possible et contactez votre 
médecin. Il doit y avoir un intervalle d’au moins 4 heures entre 
la prise de deux doses. Ne prenez pas de dose double pour 
compenser la dose que vous avez oublié de prendre.
Si vous arrêtez de prendre AmoxiClav-Denk 500/62.5
Veuillez ne pas interrompre le traitement par AmoxiClav-Denk 
500/62.5 sans consulter votre médecin. Votre état peut 
empirer si vous faites cela.
Si vous avez d’autres questions sur l’utilisation de ce médica-
ment, demandez plus d’informations à votre médecin ou à 
votre pharmacien.

4. �Quels sont les effets indésirables éventuels ?
Comme tous les médicaments, ce médicament peut provoquer 
des effets indésirables, mais ils ne surviennent pas systémati-
quement chez tout le monde.
La fréquence des effets indésirables est classée comme suit :
Très fréquent : Plus de 1 patient traité sur 10   
Fréquent :  Moins de 1 patient traité sur 10 mais plus de 1 sur 100
Peu fréquent :  Moins de 1 patient traité sur 100 mais plus de 

1 sur 1 000
Rare :    Moins de 1 patient traité sur 1 000 mais plus de 

1 sur 10 000
Très rare :  Moins de 1 patient traité sur 10 000, y compris les 

cas individuels

Indéterminé: La fréquence ne peut être évaluée sur la base des 
données disponibles

Les effets indésirables suivants ont été observés à ce jour :
Infections
Fréquent : Augmentation de la colonisation de la peau et des 
muqueuses par des levures (candidoses).
L’utilisation prolongée ou répétée d’amoxicilline/acide 
clavulanique peut conduire à une surinfection ou colonisation 
par des bactéries résistantes ou des levures.
Affections hématologiques et du système lymphatique
Rare  : Perturbations de la numération sanguine comme 
la réduction du nombre de globules blancs (leucopénies 
incluant neutropénie) et réduction du nombre de plaquettes 
(thrombopénie).
Très rare  : Perturbations de la numération sanguine se 
manifestant par une réduction du nombre de certains globules 
blancs (granulocytopénie, agranulocytose), réduction du 
nombre de toutes les cellules du sang (pancytopénie), anémie 
hémolytique, suppression de la production des cellules 
sanguines par la moelle osseuse et prolongement des temps 
de saignement et de prothrombine. Ces perturbations sont 
réversibles après l’arrêt du traitement.
Affections du système immunitaire
Très rare  : Réactions allergiques sévères résultant de la 
sensibilisation au groupe de acide 6-amino-pénicillinique, par 
ex. sous forme de fièvre médicamenteuse, augmentation du 
nombre de certaines cellules spéciales du sang (éosinophilie), 
gonflement douloureux de la peau et des muqueuses (œdème 
de Quincke), réactions d’hypersensibilité de toute sévérité, 
conduisant parfois à un choc allergique (anaphylaxie), maladie 
sérique, vascularite allergique ou atteinte allergique rénale 
(néphrite) et gonflement interne du larynx avec restriction des 
voies aériennes et difficultés respiratoires (œdème laryngé).
Des réactions d’hypersensibilité de toute sévérité, conduisant 
parfois à un choc anaphylactique ont également été 
observées après administration de pénicillines. Des réactions 
anaphylactiques sévères peuvent nécessiter des mesures 
d’urgence appropriées (voir Mesures à prendre en cas d’effets 
indésirables mettant en jeu le pronostic vital).
Affections du système nerveux
Peu fréquent : Céphalées, vertiges.
Très rare  : Hyperactivité réversible, anxiété, insomnie, 
confusion, agressivité et convulsions. Comme avec les autres 
pénicillines, des convulsions cérébrales peuvent survenir chez 
les patients souffrant d’insuffisance rénale ou chez les patients 
recevant des doses élevées d’amoxicilline/ acide clavulanique. 
Des précautions doivent donc être prises pour assurer une po-
sologie appropriée, en particulier chez les patients présentant 
une fonction rénale altérée.
Affections gastro-intestinales
Très fréquent : Diarrhée.
Fréquent  : Nausées (augmentant à fortes doses), vomisse-
ments, maux d’estomac, flatulences et selles molles. Ces 
troubles sont généralement de nature bénigne et reculent 
habituellement à l’arrêt du traitement. AmoxiClav-Denk 
500/62.5 est mieux toléré lorsqu’il est pris avec des repas. 
Peu fréquent : Douleurs abdominales supérieures(dyspepsie).
Rare  : Augmentation de la colonisation de l’intestin par des 
levures (candidoses intestinales). 
Très rare : Infection intestinale causée par des antibiotiques 
(entérocolites associées aux antibiotiques incluant l’entéro-
colite pseudomembraneuse et l’entérocolite hémorragique) 
pouvant mettre en jeu le pronostic vital. En cas de diarrhée 
sévère et persistante survenant pendant ou dans les pre-
mières semaines suivant le traitement, le diagnostic d’une 
entérocolite pseudomembraneuse doit être envisagé (dans la 
plupart des cas causée par la bactérie Clostridium difficile) (voir 
Mesures à prendre en cas d’effets indésirables mettant en jeu 
le pronostic vital). Langue noire.
Dans une seule étude chez des femmes présentant une rup-
ture prématurée de la membrane amniotique, il a été rapporté 
qu’un traitement prophylactique avec amoxicilline/acide 
clavulanique peut être associé à une forme sévère d’infection 
intestinale (entérocolite nécrosante) chez les nouveau-nés.
Affections hépatobiliaires
Peu fréquent  : Élévation modérée et asymptomatique des 
taux d’enzymes hépatiques (ASAT, ALAT, phosphatases 
alcalines). Cependant, ce n’est pas nécessairement un signe 
de dommages hépatiques associés à l’amoxicilline/acide 
clavulanique.
Très rare : Infection hépatique passagère et ictère causé par 
une obstruction biliaire (ictère cholestatique). Ces réactions 
ont également été observées en association avec d’autres 
pénicillines et céphalosporines.

Les symptômes d’insuffisance hépatique (démangeaisons 
exceptionnellement sévères, jaunissement de la peau et du 
blanc des yeux, urines foncées et selles plus pâles que d’ha-
bitude) peuvent survenir pendant ou peu après un traitement 
par amoxicilline/acide clavulanique. Cependant, dans certains 
cas, ils ne deviennent apparents que plusieurs semaines 
après l’arrêt du traitement. L’insuffisance hépatique peut 
être sévère et survient principalement chez les mâles et les 
sujets âgés (60 ans et plus) ou avec des durées de traitement 
excédant 14 jours.
C’est habituellement réversible. Cependant, dans des cas 
extrêmement rares des issues fatales ont été rapportées. 
Celles-ci sont surtout survenues chez des patients souffrant 
d’une maladie grave sous-jacente ou chez des patients 
prenant d’autres médicaments en même temps.
L’insuffisance hépatique a également été observée chez les 
enfants dans de très rares cas.
Veuillez consulter un médecin immédiatement si vous 
remarquez un des symptômes décrits ci-dessus.
Affections de la peau et du tissus sous-cutané
Peu fréquent  : Urticaire, démangeaisons (prurit), éruption 
cutanée (exanthème).
L’éruption cutanée typique semblable à la rougeole survient 5 
à 11 jours après le début du traitement. Les patients atteints 
de mononucléose infectieuse (maladie de Pfeiffer) et d’un 
certain type de leucémies (leucémie lymphoïde) ont un risque 
accru de développer un exanthème. Une réaction cutanée 
immédiate sous la forme d’urticaire pointe généralement 
une véritable allergie aux pénicillines et le traitement doit 
être interrompu.
En outre, des lésions muqueuses, en particulier mucite 
buccale, peuvent se produire. Une sécheresse de la bouche et 
une altération du gout peuvent également se produire.
Rare  : Décollement étendu de la peau mettant en jeu le 
pronostic vital (érythème exsudatif polymorphe).
Fréquence indéterminée : Éruption étendue avec cloques et 
desquamation de la peau, en particulier autour de la bouche, 
du nez, des yeux et dans la région génitale (syndrome de 
Stevens-Johnson), et une forme plus grave, responsable d’un 
décollement cutané important (plus de 30 % de la surface cor-
porelle : syndrome de Lyell) ; éruption cutanée rouge étendue 
avec petites cloques contenant du pus (dermatite bulleuse ou 
exfoliatrice) ; éruption squameuse rouge avec masses sous la 
peau et des cloques (pustulose exanthématique) ; symptômes 
de type grippal accompagnés d’une éruption cutanée, de 
fièvre, de ganglions enflés, et de résultats anormaux des 
tests sanguins [dont une augmentation des globules blancs 
(éosinophilie) et des enzymes hépatiques] [syndrome 
d’hypersensibilité médicamenteuse (DRESS)]. Si une réaction 
cutanée se produit, vous devez interrompre le traitement par 
AmoxiClav-Denk 500/62.5 et en informer votre médecin.
Des réactions d’hypersensibilité ne peuvent être exclues chez 
les patients qui ont ou qui ont eu une infection à levures, 
même lorsqu’on leur administre des pénicillines pour la 
première fois (communauté antigénique entre les levures et 
les pénicillines).
Affections du rein et des voies urinaires
Très rare  : Infection rénale (néphrite interstitielle aigüe), 
cristallisation du principe actif, amoxicilline, dans l’urine 
(crystalluria).
Troubles généraux et anomalies au site d’administration
Très rare : Comme avec d’autres antibiotiques, une décolora-
tion des dents a été observée.
Cette décoloration persistait chez environ la moitié des 
patients atteints (généralement des enfants en dessous de 
l’âge de 10 ans) malgré une hygiène buccale intensive.
Mesures à prendre en cas d’effets indésirables 
mettant en jeu le pronostic vital
Parmi les effets indésirables cités ci-dessus, certains peuvent 
mettre en jeu de manière aigüe le pronostic vital. Vous 
devez donc contacter immédiatement votre médecin si un 
tel incident se produit soudainement ou progresse de façon 
inattendue.
Entérocolite pseudomembraneuse
La persistance de diarrhée sévère pendant et après un traite-
ment par amoxicilline/acideclavulanique peut être un indice 
en faveur d’une entérocolite pseudomembraneuse pouvant 
mettre en jeu le pronostic vital. L’interruption immédiate du 
traitement par amoxicilline/ acide clavulanique est généra-
lement requise, dépendant de l’indication et, si nécessaire, 
un traitement approprié doit être initié tout de suite par un 
médecin (tel que l’administration d’antibiotiques appropriés/ 
agents chimiothérapiques dont l’efficacité clinique a été 
prouvée). Les médicaments inhibant la motricité intestinale 
(péristaltisme) sont contre-indiqués.

Réactions d’hypersensibilité sévères, aiguës mettant en jeu le 
pronostic vital
Le traitement par amoxicilline/acide clavulanique doit 
être immédiatement interrompu dès les premiers signes 
d’une réaction d’hypersensibilité et les mesures d’urgence 
appropriées aux symptômes initiées (par ex. administration 
d’antihistaminiques, corticoïdes, sympathicomimétiques et, si 
nécessaire, ventilation artificielle) par un personnel médical 
qualifié.
Survenue de convulsions (épileptiformes)
Les mesures d’urgence habituelles appropriées sont indiquées 
(par ex. maintien des voies aériennes libres, anticonvulsivants 
tels que le diazépam ou les barbituriques).
Durant l’administration de fortes doses d’AmoxiClav-Denk 
500/62.5 il est conseillé de maintenir un turnover liquidien 
suffisant afin de minimiser la possibilité de survenue d’une 
cristallurie à l’amoxicilline.
Si vous ressentez un des effets mentionnés comme graves 
ou si vous présentez des effets indésirables non mentionnés 
dans cette notice, veuillez en informer votre médecin ou votre 
pharmacien.
Déclaration des effets secondaires
Si vous ressentez un quelconque effet indésirable, parlez-en 
à votre médecin ou votre pharmacien. Ceci s’applique aussi à 
tout effet indésirable qui ne serait pas mentionné dans cette 
notice. En signalant les effets indésirables, vous contribuez 
à fournir davantage d’informations sur la sécurité du 
médicament.

5. �Comment conserver  
AmoxiClav-Denk 500/62.5

• 	Tenir hors de la vue et de la portée des enfants.
• 	N’utilisez pas ce médicament après la date de péremption 

indiquée sur la boîte et sur la plaquette thermoformée après 
la mention « EXP ». La date de péremption fait référence au 
dernier jour de ce mois.

• 	Durée de conservation : 24 mois.
• 	A conserver à une température ne dépassant pas 25 °C dans 

l’emballage d’origine. Protéger de l’humidité et la lumière.
• 	Ne jetez aucun médicament au tout-à-l’égout. Demandez 

à votre pharmacien d’éliminer les médicaments que vous 
n’utilisez plus. Ces mesures contribueront à protéger 
l’environnement.

6. �Contenu de l’emballage et autres 
informations

Que contient AmoxiClav-Denk 500/62.5
Les substances actives sont l’amoxicilline trihydratée et le 
clavulanate de potassium.
Chaque comprimé pelliculé contient 574  mg d’amoxicilline 
trihydratée, équivalents à 500 mg d’amoxicilline et 74,45 mg 
de clavulanate de potassium équivalents à 62,5  mg d’acide 
clavulanique.
Les autres composants sont cellulose microcristalline, croscar-
mellose sodique, povidone, silice colloïdale anhydre, stéarate 
de magnésium, dioxyde de titane, copolymère basique de 
méthacrylate de butyle, talc, macrogol 6000.
Aspect de AmoxiClav-Denk 500/62.5 et contenu de 
l’emballage extérieur
AmoxiClav-Denk 500/62.5 se présente sous forme de compri-
més pelliculés blancs, oblongs, dotés d’une barre de cassure 
des deux côtés.
Les barres de cassure servent uniquement à casser le compri-
mé afin d’en faciliter la déglutition et non à le couper en deux 
demi-doses équivalentes.
AmoxiClav-Denk 500/62.5 est disponible en plaquettes 
thermoformées aluminium/aluminium.
Présentation :  16 comprimés pelliculés.
Classification générale en matière de délivrance
Médicament soumis à prescription médicale.
Titulaire de l’autorisation de mise sur le marché
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79, 81675 München, Allemagne
Fabricant
PenCefPharma GmbH
Breitenbachstr. 13-14, 13509 Berlin, Allemagne

La dernière date à laquelle cette notice a été révisée est 
10/2018.

AmoxiClav-Denk 500/62.5
Comprimido revestido por película – via oral
Combinação de penicilina e inibidor ß-lactamase
Substâncias activas: amoxicilina + ácido clavulânico
Folheto informativo:  
Informação para o utilizador

Veuillez lire attentivement cette notice avant de prendre 
ce médicament car elle contient des informations impor-
tantes pour vous.

–– Conserve este folheto. Pode ter necessidade de o ler 
novamente.

–– Caso ainda tenha dúvidas, fale com o seu médico ou 
farmacêutico.

–– Este medicamento foi receitado apenas para si. Não 
deve dá-lo a outros. O medicamento pode ser-lhes 
prejudicial mesmo que apresentem os mesmos sinais 
de doença.

–– Se tiver quaisquer efeitos secundários, incluindo pos-
síveis efeitos secundários não indicados neste folheto, 
fale com o seu médico ou farmacêutico. Ver secção 4.

O que contém este folheto:
1.	 O que é AmoxiClav-Denk 500/62.5 

e para que é utilizado
2.	 O que precisa de saber antes de tomar 

AmoxiClav-Denk 500/62.5
3.	 Como tomar AmoxiClav-Denk 500/62.5
4.	 Efeitos secundários possíveis
5.	 Como conservar AmoxiClav-Denk 500/62.5
6.	 Conteúdo da embalagem e outras informações

1. �O que é AmoxiClav-Denk 500/62.5 e para que 
é utilizado

AmoxiClav-Denk 500/62.5 é um antibiótico composto por 
o penicilina amoxicilina e um inibidor ß-lactamase, ácido 
clavulânico.
AmoxiClav-Denk 500/62.5 é usado para o tratamento 
de infecções agudas e crónicas que são receptivas ao 
tratamento por via oral. Os microorganismos gram-positivo 
e gram-negativo são possíveis patógenos cuja resistência 
aos antibióticos ß-lactâmicos é causada pelas ß-lactamases, 
que no entanto são sensíveis à combinação de amoxicilina e 
ácido clavulânico.
Se houver uma suspeita razoável de que os patógenos acima 
mencionados poderão ser a causa de uma certa infecção, 
o tratamento com AmoxiClav-Denk 500/62.5 poderá ser 
iniciado mesmo antes de receber o resultado dos testes de 
susceptibilidade (antibiograma).
Este medicamento é adequado para o tratamento das 
seguintes indicações:
• 	infecções do tracto respiratório superior e inferior, 

incluindo:
• 	infecção do ouvido médio (otite média)
• 	infecção aguda dos seios paranasais (sinusite aguda)
• 	exacerbação da bronquite crónica aguda
• 	infecção dos pulmões (pneumonia)
• 	infecções dos rins e do tracto urinário inferior
• 	infecções genitais
Por favor, note:
O tratamento da pneumonia deve ser iniciado por via paren-
térica, particularmente para as formas graves da pneumonia 
adquirida como um paciente em regime ambulatório.
Deve se levar em consideração as orientações oficiais 
nacionais e internacionais sobre o uso apropriado de agentes 
antimicrobianos.

2. �O que precisa de saber antes de tomar 
AmoxiClav-Denk 500/62.5

Não tome AmoxiClav-Denk 500/62.5
• 	se tem alergia à amoxicilina e/ou ácido clavulânico ou a 

qualquer outro componente deste medicamento (indicados 
na secção 6).

• 	se tiver antecedentes de reacções alérgicas após o uso 
de certos antibióticos ß-lactâmicos (por ex.: penicilinas, 

cefalosporinas), como em tais casos existe o perigo de 
choque alérgico (anafiláctico). Portanto, por favor, explique 
detalhadamente ao seu médico quanto ao uso prévio de 
antibióticos.

• 	se no passado tiver tido problemas hepáticos ou icterícia 
após o uso dos comprimidos revestidos por película 
AmoxiClav-Denk 500/62.5.

Por favor, informe o seu médico em tais situações.
Advertências e precauções
Fale com o seu médico ou farmacêutico antes de tomar 
AmoxiClav-Denk 500/62.5:
• 	nos pacientes com insuficiência hepática/ danos hepáticos 

pré-existentes. Todavia, se o tratamento ainda for conside-
rado necessário após uma avaliação cuidadosa dos benefí-
cios e dos riscos, deve se fazer a monitorização da função 
hepática de perto. Se os valores hepáticos se deteriorarem 
durante o tratamento, poderá ser necessário suspender o 
tratamento. Os parâmetros hepáticos devem ser verificados 
em intervalos regulares durante o tratamento e até dois 
meses após a conclusão do tratamento.

• 	nos pacientes com alergias severas ou asma já que estes 
pacientes são propensos a responder com reacções alérgicas 
à amoxicilina/ácido clavulânico. Deve se considerar a pos-
sibilidade de uma alergia cruzada com outros antibióticos 
como as cefalosporinas.

• 	nos pacientes com distúrbios gastrointestinais severos com 
vómitos e diarreia. Estes pacientes não devem ser tratados 
com amoxicilina/ácido clavulânico por via oral visto que não 
se pode garantir uma absorção satisfatória. Recomenda-se o 
tratamento parentérico em tais casos.

• 	nos pacientes com disfunção renal. O seu médico irá 
decidir posteriormente quanto à forma que você irá tomar 
AmoxiClav-Denk 500/62.5 (veja o ponto 3. Como tomar 
AmoxiClav-Denk 500/62.5).

• 	nas pessoas que estão a seguir uma dieta com restrição de 
potássio. Devido ao conteúdo de clavulanato de potássio, 
existe o risco de desenvolver uma hipercalemia com queixas 
do estômago e diarreia.

• 	nos pacientes com uma actividade renal reduzido (diurese 
restrita). Em casos muito raros, poderá ocorrer a formação 
de cristais na urina (cristalúria), predominantemente com 
o tratamento por via intravenosa. Durante a administração 
de doses elevadas de medicamentos contendo amoxicilina, 
é aconselhável a manutenção de uma ingestão de fluidos 
de modo a reduzir a possibilidade do desenvolvimento de 
cristalúria (veja o ponto 4. Efeitos secundários possíveis).

• 	nos pacientes com algália na bexiga. Como a amoxicilina 
pode precipitar-se no catéter da bexiga caso esteja pre-
sente na urina em grandes concentrações à temperatura 
ambiente, deve se manter uma verificação regular da per-
meabilidade.

• 	na presença de infecções virais, particularmente a mononu-
cleose infecciosa (doença de Pfeiffer) e certos tipos de leu-
cemia (leucemia linfática). A amoxicilina/ácido clavulânico 
não devem ser administrados no tratamento de infecções 
bacterianas nos pacientes com estas condições, visto existir 
um aumento do risco de rubor da pele (erupção cutânea).

• 	A descoloração dos dentes pode ser prevenida ao tomar 
cuidados de higiene oral intensivos durante o tratamento.

• 	A presença do ácido clavulânico na AmoxiClav-Denk 
500/62.5 pode causar uma ligação não específica do IgG e 
da albumina às células dos glóbulos vermelhos levando ao 
resultado falso positivo do teste Coombs. Podem ocorrer 
reacções adversas agudas e perigosas ao medicamento para 
a vida durante o tratamento com AmoxiClav-Denk 500/62.5 
e poderá, consequentemente, ser necessário fazer a inter-
rupção prematura do tratamento, por exemplo no caso de:

• 	infecções intestinais (enterocolite pseudomembranosa),
• 	reacções de hipersensibilidade severas, agudas e que põem 

a vida em perigo,
• 	ocorrência de convulses (tipo epilepsia).
Uso por um período de tempo longo
• 	Tal como outros antibióticos, poderão ocorrer superinfec-

ções com a resistência da bactéria ou leveduras.
• 	Os valores renais, hepáticos e do sangue devem ser monito-

rizados regularmente.
• 	AmoxiClav-Denk 500/62.5 é geralmente bem tolerado e tem 

uma toxicidade baixa, pelo facto de ser caracterizado por 
penicilinas. Contudo, durante o tratamento por um período 
de tempo longo ainda é aconselhável a monitorização 
regular da função do órgão assim como das funções renal 
e hepática e da hemopoiese.
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